2021 NPDES
SELF-MONITORING PROGRAM
ANNUAL REPORT

NPDES PERMIT NO. CA0037869

East Bay Dischargers Authority
City of San Leandro
Oro Loma Sanitary District
Castro Valley Sanitary District
City of Hayward
Union Sanitary District

January 26, 2022




Table of Contents

Contents

Section 1: Comprehensive Discussion of Treatment Plant Performance and

(O70] 0 0] o] 1= [o = SO PRPTPP 3
Section 2: List of Analyses for Which the Discharger Is Certified...........ccccovieieeeeernnnnnis 8
Section 3: Plan View Drawing or Map Showing the Discharger’s Facility, Flow Routing,
Sampling and Observation Station LOCatioNS.............uuuureiuiiiiiiiiiiiiiiiiiiiieiiveeeaneaeenennnnnns 10
Section 4: Results of Facility Report REVIEWS ........ccooiiiiiiiiiiiiiiiiieee e 19
[...]
design, and work will begin in spring 2022.

o Treatment Wetlands project has reached 100% design phase. An
Administrative Draft of the NPDES permit has been issued and is expected
to be approved in 2022. Final regulatory approval including CEQA will be
completed in 2022. Construction will begin in 2023, pending funding
approval.

EBDA’s major projects in 2021 included the following:

EBDA continues to implement its Asset Management Plan to ensure appropriate
renewal and replacement of infrastructure. The estimated total restoration cost
over 20 years is approximately $11.3 million. This includes $420,000 annually
through 2030 (for a total of $4.2 million) that EBDA is contributing for capital
improvements to the Union Effluent Pump station, per EBDA’s Amended and
Restated Joint Powers Agreement.

Improvements to the main switchboard at OLEPS are underway. In June 2021, a
PG&E shutdown took place to facilitate the first phase of the project, which
included removing the front panels of the Main Electrical Switchboard for cleaning
and inspection, and taking detailed measurements for the new replacement
breakers. A thermographic survey of the Main Electrical Switchboard was also
completed. New breakers are currently being fabricated and will be installed in
2022 following wet weather. Upgraded power monitoring equipment will also be
installed, allowing OLEPS instantaneous power usage to be displayed on EBDA’s
SCADA system.

EBDA continued its key role in the Transforming Shorelines Project. This project,
funded by an EPA Water Quality Improvement Fund grant, includes design of a
full-scale horizontal levee south of Oro Loma (“First Mile” project), continued
research at Oro Loma’s horizontal levee pilot, advancement of pilot wetlands
projects at San Leandro and Hayward, and building capacity for nature-based
solutions among Bay Area wastewater agencies. In close coordination with East
Bay Regional Park District, Hayward Area Shoreline Protection Agency, and San
Francisco Estuary Partnership, EBDA has been managing the First Mile and
Hayward projects, which kicked off in January 2021. A preliminary consultation

4



with the Bay Restoration Regulatory Integration Team (BRRIT) was held for the
First Mile project in October 2021. The BRRIT presentation represented a key
milestone for the project. Preliminary designs are now being advanced, and a
parallel process to engage the BRRIT’s Policy Management Committee on
regulatory challenges associated with horizontal levees and other multi-benefit
projects has also been launched. The goal is to use the First Mile project as a case
study to work through regulatory and other barriers to multi-benefit shoreline
project implementation.

As part of the Amended and Restated Joint Powers Agreement negotiations,
EBDA agreed to purchase encapsulating couplings and flexible internal seals and
sleeves that can be used to repair the force main in the event of a failure. EBDA
purchased three WEKO-Seals (14.5” wide) and one EPDM Sleeve (48” wide) for
each of the different force main sizes: 48-inch, 60-inch and 96-inch. EBDA also
purchased one 60-inch encapsulating coupling. This stockpile of parts will allow
EBDA to repair several different combinations of leaks or failures.

In late 2021, EBDA started a project to update programming and automation
associated with sodium bisulfite (SBS) dosing at the Marina Dechlorination Facility
(MDF). These updates are needed to implement the change to EBDA’s effluent
limit for total residual chlorine (TRC), which was adopted as a blanket permit
amendment by the Regional Water Board in October 2021. EBDA’s current TRC
effluent limit is 0.0 mg/L or parts per million (ppm), expressed as an instantaneous
maximum. Per the permit amendment, EBDA’s new TRC effluent limit will be 0.98
mg/L measured as a one-hour average. The initial upgrades include programming
changes to the programmable logic controller (PLC) that controls the station. The
current PLC programming does not allow chlorine to be discharged to the Bay. The
new programming will allow chlorine to be discharged and will start the SBS pumps
when the chlorine residual is over a maximum target. The initial programming will
also include starting the SBS pumps on a regular basis to ensure that the system
is operational and available when needed. The new TRC effluent limit is expected
to reduce SBS usage by approximately 85%, or a $200,000 budgetary savings. As
SBS has a relatively short shelf life, testing will also be conducted on the correct
minimum SBS usage necessary to maintain the chemical’s effectiveness.

EBDA has been working closely with Cargill, Inc. to develop a project that would
deliver mixed sea salt brine from Cargill’s solar salt ponds in Newark to EBDA’s
transport system for dilution and discharge. In 2021, this work included an
extensive analysis of potential corrosion impacts from the brine on EBDA’s
transport system. The team has developed several strategies for mitigating the
impacts of corrosion, including extending the brine pipeline further north to avoid
vulnerable segments of the EBDA system, or sliplining those segments to protect
them from corrosion. As part of the Cargill project, EBDA implemented several
force main shutdowns that allowed for inspection and condition assessment of key
segments:

o First, the southern portion of the transport system was shut down to assess
the condition of the concrete pipe. EBDA took advantage of this shutdown



to replace the force main manway cover and the Air Relief Valve (ARV)
isolation valve at that location, close to the USD plant.

o Working with San Leandro, EBDA implemented a shutdown of the northern
portion of the transport system for eight hours in February to perform an
inspection. During the inspection, core samples of the concrete pipe were
collected and analyzed to assess chloride penetration and the susceptibility
of the concrete to corrosion induced by the brine addition.

o An additional inspection was performed in May to take core samples from
the force main upstream of HEPS at a high spot that is frequently exposed
to air, thus increasing the risk of corrosion. These samples were assessed
to establish a baseline corrosion level and tolerance to chloride addition.

EBDA and the City of San Leandro’s laboratory began joint implementation of a
new Laboratory Information Management System (LIMS). The new LIMS will
improve workflow and quality control at San Leandro, which also performs the
sampling and analysis for EBDA common outfall compliance monitoring. The
system will also become the compliance database for EBDA, making it easier to
analyze data and plot trends.

EBDA renewed its Master Agreement with the Livermore-Amador Valley Water
Management Agency (LAVWMA). The adopted Amended and Restated Master
Agreement governs discharges from LAVWMA through the EBDA system until
2040.

EBDA also approved an agreement with Dublin San Ramon Services District
governing brine discharges from Zone 7 Water Agency’s demineralization
facilities. This brine has been discharged through EBDA for a number of years, but
prior to this agreement, there was no formal structure for managing and monitoring
the discharge.

EBDA’s Member Agencies recycled approximately 570 million gallons in 2021. For
consistency with recycled water totals submitted through GeoTracker, these totals
include in-plant reuse. Also of note, there was no discharge to the Hayward Marsh
in 2021, and this discharge is not expected to resume.

As shown in the following table, including the LAVWMA agencies, water recycling
accounted for more than 3.1 billion gallons, about 14% of EBDA’s outfall discharge
last year of approximately 22.9 billion gallons. This is consistent with last year’s
totals and ratio.



Agency 2021 Recycled Water Production
(MG)
Hayward 128.55
San Leandro 89.22
EBDA Skywest Project 12.06
Oro Loma Sanitary District 18.00
Union Sanitary District 323.15
EBDA Subtotal 570.98
USD Hayward Marsh 0
EBDA Total 570.98
Livermore 706
Dublin San Ramon Services District 1872.09
(DSRSD)
LAVWMA Total 2578.09
Grand Total 3149.07

Bacterial Compliance

The chart that follows presents fecal pathogen data from samples through the year. Note
that permit limits are calculated as monthly geometric means or monthly 90%ile samples.
Sporadically, at random intervals, a high sample can be detected. This outcome is
probably due to the sloughing of pipe biofilms into the sample line. These non-
representative events are why permit compliance is determined by geometric means.

EBDA and its member agencies worked hard over the past few years to improve chlorine
dosing to prevent periodic increases in bacterial contamination, which had occurred in
prior years. This increased attention to chlorine dosing has led to consistent compliance
with limits. EBDA began a Disinfection Master Plan Project in 2021. This Master Plan will
assist EBDA in further optimizing chlorine dosing to prevent bacterial regrowth. EBDA
expects to implement the recommendations of the Master Plan during the 2022 dry
season.



Figure 1 — EBDA Bacterial Contaminant Performance

EBDA Bacterial Performance

ZE00 200
2800 a0
4
3
2100 280

MPMN/M100mI
EnterococcusM00 ml

1200

320

700 180

11 12z 212 X5 2§ aMé 5T e G b Tig 730 @20 B0 1041 10422 1112 123 1224 14

Date (1/1/2021 to 12/31/2021)
A EBDA Fecal Coliform + EBDA Enterococcus

[EBDA DallyForal Calitorm £ Entern

NPDES Permit Reissuance

EBDA submitted its Report of Waste Discharge and Application for NPDES Permit
Reissuance on September 30, 2021. EBDA staff looks forward to working with Regional
Water Board staff on reissuance of the permit in 2022.



Section 2: List of Analyses for Which the Discharger Is Certified

EBDA conducts no analyses of its own. Each member agency is certified by the State
Water Resources Control Board for standard water quality tests such as BOD, TSS, pH,
DO, enterococcus, and fecal coliform. City of San Leandro staff performs these analyses
on the combined effluent.

All metals and organics analyses are performed by the Authority’s contract laboratory,
Caltest Analytical Laboratory. Caltest’s lab is certified for these analyses. Caltest
subcontracts for analytical work on some items, including dioxin and furan compounds
and PCBs to other certified labs.

Pacific Eco-Risk Laboratory (PERL), also a certified laboratory, conducts the required
acute and chronic toxicity testing for the Authority.

Copies of all laboratory reports are maintained on file at the Authority’s office and are
available for review upon request. Said reports are not included in this report.



Section 3: Plan View Drawing or Map Showing the Discharger’s Facility,

Flow Routing, Sampling and Observation Station Locations

Marina Dechlorination Facility

# : ] 7 R S P .

Stand-hy
Generator x

Meter and Sample
Wault

10



San Leandro Plant — Process Flow Diagram

11



San Leandro Plant — Sampling Locations

12



OLSD/CVSan Plant — Process Flow Diagram

Average Dry Weather Flow 12 mgd

I

ORO LOMA/CASTRO VALLEY

WATER POLLUTION CONTROL PLANT
FLOW/PROCESS DIAGRAM

13



OLSD/CVSan Plant — Sampling Locations

¢ % :
) ) f'ﬂ._l_» Effluent

- ¥
-
»‘~ Y
- -
b

14



Hayward Plant — Process Flow Diagram

Primary Clarifiers

AL

A

~L Ll East
North Vacuator L’— GBT 1 e
-Ié’injC L Filtrate
uage Headworks **L | ﬁ‘ m, EI = H&
RGWJ_, e el Trickling Filters
Sewage L-— *************** Trickling Filter
L Effluent
— 0. | AP
South S s el e 1
Digesters Vacuator West
o I (Redundent) ey | e
] Trickling Filter Underdrains
— 0.
S O N Y e
j/ G{ﬁ;’gﬁ;::',lt Flow Equalization Basin
I3 o | r PS
/N;_z\ & 3" Treatment
< at RCEC
GBT Filtrate to =
; Trickling Filters | Effluent
3 ~ Discharge
o Trickling Filter- i r=Ras— &
: Effluent 3 g iot +
/N—o_.‘?.\ FOG Stati]cm Aeration Basin Disinfection
ﬁlﬁ'- m-_ = |
[ [
: e Recycled Water Facility
Legend
#® Sampling Location
— i ———= Liquid Stream
i Sludge Haulin,
Drying Beds L>(.Inda-m¢mfn 8 &

—5Solids Stream

< ———-Trickling Filter
Recirculation

15




Hayward Plant — Sampling Locations

" Effluent
Sarﬁpling
Locatian
(3/4 mile)

R CSCCRL LS

_Influent
Sampling
- Location

16



USD Plant — Process Flow Diagram

Raw Primary Clarifiers Covered Aeration Secondary Disinfection with
Sewage inside building Clarifiers Sodium Hypochlorite

y
—
h 4

Alr == To Hayward
Return Activated Sludge Marsh &
EBDA
Gravity Waste activated sludge  Gravity belt thickener
Degritter  Thickener (WAS) Prethickener

Screenings Grit 1

Primary Digesters Transfer Tank Secondary Centrifuge Dewatering
Digesters

Union Sanitary District
Alvarado Wastewater Treatment Facility Process Diagram |" \

17



USD Plant — Sampling Locations

18



Section 4: Results of Facility Report Reviews

The tables in this section summarize the status of reviewing and updating the following
documents: Operations & Maintenance (O&M) Manual, Contingency Plan, Spill
Prevention Plan, and Wastewater Facilities Status Report.

EBDA Facilities

OLEPS Pump Station Bypass Evaluation

REPORTS REVIEW | REVIEW PLANNED ACTIONS SCHEDULE
DATE PROCEDURES
O&M Jan 2022 | Updated on an The Authority maintains a comprehensive O&M Performed
Manual as-needed basis | Manual for the joint-use facilities. Chapters of the annually
and reviewed Manual are regularly reviewed and updated.
annually by the EBDA’s Wet Weather SOP is reviewed annually
EBDA O&M and updated as needed.
Manager.
Contingency | Jan 2022 | Updated annually | The Emergency Operating Contingency Plan is Performed
Plan by EBDA O&M supported by Operations & Maintenance annually
and Agreements between Member Agencies, which
Administration are compatible with their existing plans and known
Managers. EBDA | to all other local and county agencies for
is included in the | emergency purposes. Operation and maintenance
Alameda activities are contracted with the Member
County’s Office Agencies for routine work. Emergency work is
of Emergency performed sometimes by Member Agencies and
Service’s Utility sometimes through contracts with private
Unit. specialty firms.
Spill Jan 2022 | Reviewed No major changes planned for 2022. Performed as
Prevention annually by needed
Plan EBDA O&M
Manager
Wastewater | Jan 2022 | EBDA continues | In 2021, EBDA completed the following projects: Anticipated
Facilities to implement a e UEPS payment #1 of 10 for a total of $4.2 M Completion:
Status comprehensive ¢ Installed new OLEPS Hypo System
Report Renewal and e Refurbished OLEPS Electric Pump motors MDF
Replacement and gear drives Automation
Program. The In 2022, the Authority is continuing work on the Upgrades,
Authority has an | following upgrades to the EBDA system: December
Asset e Marina Dechlorination Facility (MDF) 2022
Management Automation Upgrades '
Plan that covers | ¢ MDF Main Breaker and ATS Replacement OLEPS Main
all critical e HEPS Pump Replacement Project Electrical
equipment. e OLEPS Main Electrical Switchboard Upgrade SW'tCh dboard
o OLEPS ATS Replacement DRoca
e OLEPS Emergency Outfall Evaluation 5022

19




San Leandro Treatment Plant

Document Review Review Procedures Planned Actions Schedule
Date
O&M Manual | Sections O&M manuals and SOPs Review O&M chapters and SOPs | Performed
assigned are written and revised as as needed. Continue developing | continuously
and necessary by designated and revising SOPs for plant
updated Plant Operators and processes.
throughout | reviewed by the Operations | O&M is still a mix of electronic
the year Supervisor and Plant and older paper as we transition;
Manager we have fewer and fewer paper
versions per year.
Contingency January WPCP management Contingency  plan  reviewed | Performed annually
Plan 2022 reviews, edits and annually and updated as needed.
approves Update employee list and
emergency contacts along with
contractor contacts.
Spill January WPCP management Plan reviewed and updated. Performed annually
Prevention 2022 reviews, edits and Training and review done
Plan approves annually, including: new
employee orientation, 8 hour on-
site level 1 responder training,
and tailgate review on plan and
emergency spill kits.
Wastewater January RFP to Update Sanitary Sewer
Facilities 2022 Capacity Study and Master Plan | Maintenance and

Status Report

Annual Street Overlay and Sewer
Point Repair Project

Construction will be completed
for energy efficiency and
resiliency project. This includes
new high strength waste
receiving facility, renewable
natural gas production and
storage facility, microgrid battery
backup system and other energy
efficiency improvements.

Treatment Wetland project will
receive regulatory approval, and
the City will seek funding to
begin construction in 2023. This
project will treat 20% of the
ADWEF to remove nitrogen and
other contaminants through both
technological and biological
processes.

Install liner in secondary effluent
pipe.

Repair plant influent line and
manway.

Design and bid, Rehab. and
upgrade of 3 sewer lift stations
and force main.

project schedule for

2022

20




Oro Loma/Castro Valley Sanitary District Treatment Plant

Document Review Review Procedures Planned Actions Schedule
Date

O&M Manual | Ongoing New sections of the O&M | The District has developed a Ongoing

for the Nutrient computer based training program for

Optimization facilities the 25 unit processes in the

were completed as treatment plant (including the EBDA

expected in advance of OLEPS pump station). Staff will

start-up in Summer 2020. | continue to train on the modules.
Contingency December Management team Continue to make updates as January 2021
Plan 2021 completed its review and needed, at least annually.

updated document to

reflect changes in contact

information or

equipment/facility

changes.
Spill February The District updated its Continue to make updates as As needed
Prevention 2019 plan in 2019 to reflect needed.
Plan changes to the day tank at

the EBDA Pump Station at

Oro Loma.
Wastewater January The District continues to execute on | 10-Year Capital
Facilities 2021 its planned 10-Year, $168M capital Plan (Updated

Status Report

program. The program includes
extensive sewer pipe renewal (1.5%
of system/year), Digester
Construction in 2025, and
Cogeneration System Replacement
in 2030.

In 2021, the District obtained
financing in the amount of $50M
from State (SRF) and Federal
(WIFIA) sources for sewer
replacement work. The District is
working to replace 40 miles (15%) of
its 270 mile collection system by
2029.

December
2021)

21




Hayward Water Pollution Control Facility

REPORTS REVIEW | REVIEW PLANNED ACTIONS SCHEDULE
DATE PROCEDURES
O&M Ongoing | WPCF electronic 8 SOPs were written or updated in 2021: O&M Manual
Manual O&M manuals, Hach CI2 analyzer calibration, Hach Cl2
including SOP’s, analyzer membrane replacement, HEPS
are reviewed, and generator, Headworks bypass, GBT line
updated annually cleaning, North vac line cleaning, HEPS CL2
by staff. Revisions analyzer cleaning and calibration, and CI2
are made to titration. The review of SOPs and O&M will
Sections and be done as needed throughout 2022.
SOP’s.
Contingency | January The entire plan is Continue to make updates as needed. Contingency
Plan 2022 reviewed by the Plan
WPCF manager
with updates and
edits made by the
Senior Secretary.
Spill January Plan reviewed by Make updates as needed. Spill Prevention
Prevention 2022 WPCF Manager Plan
Plan every January.
Changes made by
Senior Secretary.
Wastewater Jan 2022 The phase Il Planned for 2022: Wastewater
Facilities Facilities Plan was e Construction of the Headworks Facilities Status
Status Report completed in bar screen project is near Report
2020. substantial completion and the
bar screens have been placed in
The city will service. In 2022 the biofilter,
implement Ferric Chloride station, and air
projects as handling system will be placed in

recommended in
the 2020 Phase Il
Facilities Plan.

service.

The Membrane Recycled Water
Treatment system was
completed and permitted to
operate. It will be placed in